saranas. FCC RF Test Report

Report No. : FR382311G

Mode Band Edge
UNII-8_6875-7125_802.11be EHT20_CH233_Single RU RU 52/40_7115MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Date: 20230913 Date: 20230913
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1080 1050
ir5 W5 PEAK[U-Hi_6i
PEAK[U-HI_BE I
00 0
l
S e L S T A Ay it R A by
i I 52'5 M H
Peak %5 .
115
115
i 6994, 7083, i TI1. 7350 0
Frequency (WHz) 1000 240, 80, 4. 5960, 720
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
e Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 71500 T3.84 BR.20-1436 6047 3662 10.0 A5 M348 Pesk Wiz dBuV/n dBul/m  dB OBV dBfm B B deg
1 728591 198 74.00 -22.02 B.92 6.7 1018 3.9 203 48 Peak 1 7115.00 81.64 ------ ------ 68.24 36.65 10.20 33.45 203 48 Pesk
Date: 20230913 Date: 20230913
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
ir5 W5
100 ) 0 AVGU-A St}
AVGIU-m_6E
3 i15
) ;
Avg
%0 35IUW,‘/‘M‘J
115
175
B85 6978, . 184, T2, 7350 0
Frequency (WHz) 1000 240. 0. 470, 5960. T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB dBwV dB/m B A8 m  deg -
1 T7125.00 62.75 68.20 -5.45 49.38 36.62 10.20 33.45 283 48 Average Wiz dBuv/m dBuv/m B BV dB/m B B o deg
1 726351 41,09 34.00 -12.91 27.98 36.22 10.18 3339 203 48 Average 1 71500 73.78 ------ - 60.38 36.65 10.20 33.45 203 48 Average
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saranas. FCC RF Test Report

Report No. : FR382311G
80
Mode Band Edge
UNII-8_6875-7125_802.11be EHT20_CH233_Single RU RU 52/40_7115MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Date: 20230943 Date: 20230943
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1080 1050
115 W5 PEAK(L-AI_SE|
PEAK{U-Ait)_BE I 1
104 00
Ly Ly — R a— A AR R ) 2“ 525
Peak %5 .
115
115
i 6994, 1083, T2 i 7350 [
Frequency (M) 1000 240, 80, 4720, 5960. m
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Llevel Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
e Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 715.00 68.91 BR.20-19.9 5554 3662 10.20 A5 35 3N Pesk Wiz dBuV/n dBul/m  dB OBV dBfm B B deg
1 701 5239 74.00 2161 3.2 .05 1018 3336 35 32 Peak 1 711500 76.94 ------ - 63.54 36.65 10.20 33.45 35 3 Peak
Date: 20230943 Date: 20230943
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
115 W5
104 0 L
AVGHU-HI)_GE
3 t i15
) !
Avg f
%0 3&0M
115
115
B85 6978, . 164, 1281, 7350 [
Frequency () 1000 240. 8. 470, 5960. m
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB dBwV dB/m B A8 m  deg -
1 T7125.00 57.60 68.20 -10.60 44.23 36.62 10.20 33.45 325 3N Average Wiz dBuv/m dBuv/m B BV dB/m B B o deg
1 7265.84 41,10 34.00 -12.99 27.99 36.22 10.18 33.39 325 31 Average 1 7115.00 68.10 ------ ------ 5470 36.65 10.20 33.45 325 32 Average

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
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saranas. FCC RF Test Report

Report No. : FR382311G

Mode Band Edge
UNII-8_6875-7125_802.11be EHT20_CH233_Single RU 106/54 7115MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Date: 20230943 Date: 2023-09-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1080 1050
115 W5 PEAK(L-AI_SE
PEAK{U-Ait)_BE I
104 00
2
71 P M A e - 0
Peak
30 %
115
115
i 6994, 1083, T2 i 7350 [
Frequency (M) 1000 240, 80, 4720, 5960. T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
e Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 71500 73.05 BB.20-15.05 S9.68 3662 10.0 A5 W5 47 Pesk Wiz dBuV/n dBul/m  dB OBV dBfm B B deg
173995 SL.07 74.00 -20.93 39.05 36.22 10.18 338 205 47 Peak 1 7115.00 82.39 ------ - 68.99 36.65 10.20 33.45 205 47 Pesk
Date: 20230943 Date: 2023-09-20
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
115 W5
104 1 0 AVG{U-H0 B!
AVGHU-HI)_GE
3 i15
) !
Avg
30 150 M
115
115
B85 6978, . 164, 1281, 7350 [
Frequency () 1000 240. 0. 470, 5960. m
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB dBwV dB/m B A8 m  deg -
1 T7125.00 62.68 68.20 -5.50 49.31 36.62 10.20 33.45 285 47 Average Wiz dBuv/m dBuv/m B BV dB/m B B o deg
1 726,77 41.10 34.00 -12.90 28.00 36.31 10.18 33.39 205 47 Average 1 715.00 75.07 ------ - 61.67 36.65 10.20 33.45 205 47 Average
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saranas. FCC RF Test Report

Report No. : FR382311G
Mode Band Edge
UNII-8_6875-7125_802.11be EHT20_CH233_Single RU 106/54_7115MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Date: 20230943 Date: 2023004
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1080 1050
115 W5 PEAK(L-AI_SE|
PEAK{U-Ait)_BE I 1
104 00
825 N L
e e b o T 525 M
Peak
30 %
115
115
i 6994, 1083, T2 i 7350 [
Frequency (M) 1000 240, 80, 4720, 5960. m
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Llevel Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
e Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 71500 6758 BR.20-I062 4.1 .62 10.20 A5 I 35 Pesk Wiz dBuV/n dBul/m  dB OBV dBfm B B deg
1 728004 5187 74.00 -2.13 3880 3628 10.18 3339 34 305 Peak 1 711500 73.18 ------ - 99.78 36.65 10.20 33.45 304 305 Peak
Date: 20230943 Date: 2023-09-44
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
115 W5
104 0 AVGIU-H)
" AVGHU-HI)_GE
A ) ) 525
\¢] I
30 3&0M
115
115
B85 6478, . 164, 1281, 7350 [
Frequency () 1000 240. 0. 470, 5960. m
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB dBwV dB/m B A8 m  deg -
1 T7125.00 57.10 68.20 -11.10 43.73 36.62 10.20 33.45 384 315 Average Wiz dBuv/m dBuv/m B BV dB/m B B o deg

1 7268.16 41.08 54.00 -12.92 27.98 36.31 10.18 33.39

315 verage

1 7115.00 65.88 ------ - 52.48 36.65 10.20 33.45 304 325 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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saranas. FCC RF Test Report

Report No. : FR382311G

Mode Band Edge
UNII-8_6875-7125 802.11be EHT20_CH233_Small RU 52+26 39+7_7115MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Date: 20230915 Date: 20230915
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1080 1050
ir5 W5 PEAK[U-Hi_6
PEAK[U-HI_BE I
00 0
55 |- by S — .
Peak M
30 i
115
115
i 6994, 7083, i TI1. 7350 [
Frequency (WHz) 1000 240, 80, 4. 5960, T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
e Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 715.00 T6.68 8820 -1L52 63.31 36.62 10.20 345 100 56 Peak Wiz dBuV/n dBul/m  dB OBV dBfm B B deg
1 79971 145 74.00 -22.55 3B 36.24 1018 3338 100 56 Peak 1 7115.00 99.9 ------ - 86.56 36.65 10.20 33.45 100 56 Peak
Date: 20230915 Date: 2023-09-15
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
ir5 W5
100 0 AVGIU-A_SE!
AVGIU-m_6E
3 k i15
) ;
Avg i
30 35'0W
115
175
B85 6978, . 184, T2, 7350 [
Frequency (WHz) 1000 240. 0. 470, 5960. m
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB dBwV dB/m B A8 m  deg -
1 T7125.00 58.36 68.20 -0.84 44.99 36.62 10.20 33.45 160 56 Average Wiz dBuv/m dBuv/m B BV dB/m B B o deg
1 766,30 41.13 34.00 -12.87 28.03 36,31 10.18 3339 100 36 Average 1 7115.00 91.03 ------ - 77.63 36.65 10.20 33.45 100 56 Average
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saranas. FCC RF Test Report

Report No. : FR382311G

82
Mode Band Edge
UNII-8_6875-7125 802.11be EHT20_CH233_Small RU 52+26 39+7_7115MHz
ANT CDD 9+15
Pol. Vertical Fundamenta
Date: 20230045 Date: 20230945
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1080 1050
115 W5 PEAK(L-A_8
PEAK{U-Ait)_BE I
104 00
i
B IA T R u 52'5M
Peak
30 %
115
115
i 6994, 1083, T2 i 7350 [
Frequency (M) 1000 240, 80, 4720, 5960. T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
e Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 715.00 6B.88 BR.20-19.32 5551 .62 10.20 A5 T 3 Peak Wiz dBuV/n dBul/m  dB OBV dBfm B B deg
1 73009 5165 74.00 -22.35 3B.64 36.20 10.18 3.7 267 300 Peak 1 7115.00 89.59 ------ - 76.19 36.65 10.20 33.45 267 320 Pesk
Date: 20230045 Date: 20230945
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
115 W5
104 0 AVG{U-H0 B!
AVGHU-HI)_GE
3 i15
) !
Avg
30 %
115
115
B85 6478, . 164, 1281, 7350 [
Frequency () 1000 240. 0. 470, 5960. m
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB dBwV dB/m B A8 m  deg -
1 T7125.00 51.74 68.20 -16.46 38.37 36.62 10.20 33.45 267 320 Average Wiz dBuv/m dBuv/m B BV dB/m B B o deg
1 726,77 41,11 34.00 -12.89 28.01 36,31 10.18 33.39 267 320 Average 1 715.00 82.37 ------ - 68.97 36.65 10.20 33.45 267 320 Average
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saranas. FCC RF Test Report

Report No. : FR382311G

Mode Band Edge
UNII-8_6875-7125_802.11be EHT20_CH233_Small RU 106+26 54+4 7115MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Date: 20230915 Date: 20230915
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1080 1050
ir5 W5 PEAK[U-Hi_6i
PEAK[U-HI_BE I
00 0
T T | Zw stw
Peak
30 i
115
115
i 6994, 7083, i TI1. 7350 [
Frequency (WHz) 1000 240, 80, 4. 5960, 0
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
e Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 71500 73.00 8820 -I5.18 59.65 36.62 10.20 345 100 58 Peak Wiz dBuV/n dBul/m  dB OBV dBfm B B deg
1 T3LGS SL79 74.00 -2 BB .07 1018 3337 100 58 Peak 1 711500 82,34 ------ - 68.94 36.65 10.20 33.45 100 58 Peak
Date: 2023-09-20 Date: 2023-09-15
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
ir5 W5
100 ! 0 AVGHU-A_Sg!
AVGIU-m_6E
3 i15
) ;
Avg i
30 MW
115
175
B85 6978, . 184, T2, 7350 [
Frequency (WHz) 1000 240. 8. 470, 5960. T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Llevel Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB dBwV dB/m B A8 m  deg -
1 T7125.00 62.60 68.20 -5.60 49.23 36.62 10.20 33.45 160 58 Average Wiz dBuv/m dBuv/m B BV dB/m B B o deg

1 7266.30 41.10 34.00 -12.90 28.00 36.31 10.18 33.39 100 38 Average

1 71500 74.25 ------ - 60.85 36.65 10.20 33.45

100 58 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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saranas. FCC RF Test Report

Report No. : FR382311G

Mode Band Edge
UNII-8_6875-7125_802.11be EHT20_CH233_Small RU 106+26 54+4 7115MHz
ANT CDD 9+15
Pol. Vertical Fundamenta
Date: 20230915 Date: 20230915
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1080 1050
s s PEAK[U-Hi_6i|
PEAK[U-HI_BE 1
00 0
. 2
T | T B m Szlswwj
Peak
30 i
115
115
i 6994, 7083, i TI1. 7350 0
Frequency (WHz) 1000 240, 80, 4. 5960, 720
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
e Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 712560 6.01 B8.20 -20.19 54.64 36.62 10.0 3.45 266 320 Peak Wiz dBuV/n dBul/m  dB OBV dBfm B B deg
1 T34 5164 74.00 -22.36 3B.66 36.17 10.18 3337 266 320 Peak 1 715,00 75.27 ------ - 61.87 36.65 10.20 33.45 266 320 Pek
Date: 20230915 Date: 2023-09-15
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
ir5 W5
100 100 AVGU-A.
AVGIU-m_6E
3 { i15
A 2 |
\¢] b
354 35'0M
115
175
B85 6978, . 184, T2, 7350 0
Frequency (WHz) 1000 240. 0. 470, 5960. T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Llevel Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB dBwV dB/m B A8 m  deg -
1 T7125.00 57.18 68.20 -11.02 43.81 36.62 10.20 33.45 266 320 Average Wiz dBuv/m dBuv/m B BV dB/m B B o deg
1 726537 M.16 34.00 -12.84 28.05 36,2 10.18 33.39 266 320 Average 1 7115.00 66.23 99.20 -32.97 52.83 36.65 10.20 33.85 266 320 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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saranas. FCC RF Test Report Report No. : FR382311G

Pol. Horizontal Vertical
Data: 5 Data: 6
JapLevel (Bavim) Date: 2023-09-28 1agLeve! (dBuvim) Date: 2023-09-28
1225 1225
1050 105.0

—]
—
_
-
-
&

T U LNl |

JU nwlauiji
700 0.0
peak | L LIITUIL UL ) ol ol | WL TTUTL UL L AT ahlsd
A W Wl
vy ) 350
175 175
200 13760. 20320. 26880. 33440, 40000 200 13760. 20320. 26880. 33440. 40000
Frequency (MHz) Frequency (MH)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m  dB dBuV/m dBWV dB/m  dB  dB  cm  deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB m deg
1*12330.60 47.92 -26.08 74.00 58.57 39.57 13.35 63.57 ---  --- Peak 1* 12330.00 47.39 -26.61 74.80 58.84 39.57 13.35 63.57 - --- Peak
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saranas. FCC RF Test Report

Report No. : FR382311G

Pol. Horizontal Vertical
Data: 5 Data: &
o Level (dBuVim) Date: 2023-09-28 qaglevel (¢Buvim) Date: 2023.09-28
122.5) 1225
1 1050
87.5 87.5)
LT U [ | e T [ | e
7 704 =
peak | JULATUIL UL L il | whle 1 R R
| e’ Pty o . T P e
Avg 350
175 17.5)
200 13760. 20320 26880, 33440, 40000 200 13760, 20320, 26880, 33440, 40000
Frequency (WHz) Freguency (MHZ)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark

Miz dBuV/m dB dBuV/m dBuV  dB/m dB dB o deg

1*12810.0@ 48,89 -39.31 88.20 59.28 39.81 13.50 63.78  ---  --- Pesk

MHz dBuV/m dB dBuV/m dBuwV dB/m dB dB m  deg

1*12810.00 43.06 -40.14 88.20 58.45 39.81 13.50 63.78  ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311G

Pol. Horizontal Vertical
Data: 5 Data: 6
1agleve! (dBuvim) Date: 2073.00.28 . Level (dBuVim) Date: 20230328
1225 1225
1050 105.0
415 875
L TOT U] U oo LU U] [T vl
700 700
Peak M _T I_H I_U w4 U “"L" St | —‘ I_H “Jll“']i
525 M"‘I N ™ 525 T ;,m”k'ww n
Avg ™ 150
115 175
200 13760. 205. 26880. 33440, 40000 200 13760. 20320 26880, 33440, 40000
Frequency (MH1) Frequency (MHz)
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuV/m BV dB/m  dB B om  deg Miz dBuV/m dB dBuV/m BV  dB/m @ dB  deg

1*1289.00 48.31

-39.89 88,20 58.67 39.85 13.52 63.73 ---  --- Peak

1*12890.00 48.00 -40.20 88.20 58.36 39.85

1352 673 - - Pesk

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311G

Pol. Horizontal Vertical
Data: 5 Data: 6
.y Level (dBuVim) Date: 2023-09-28 4qplevel (1Buvim) Date: 2023.09.28
1225 1225
105, 1
a7 a5
1 R e e || [ | el
0. _ T =
reatc | LT UL 0 U] e A0 L
W o WM Ty MW e Ww W o f"“""
Avg 0
175 175
200 13760. 0320, 26880. 33440. 40000 200 13760. 20320. 26880. 33440. 40000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna C(able Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuwV  dB/m a8 dB o deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB a8 m deg
1*12970.00 48.49 -39.80 88.20 58.71 39.89 13.55 63.75 ---  --- Peak 1*12970.60 47.94 -40.26 88.20 58.25 39.89 13.55 63.79 ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C156 of C172
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saranas. FCC RF Test Report

Report No. : FR382311G

Pol. Horizontal Vertical
- Data: 6
1 Level {dBuVim) Date: 2023.09-28 14."”””‘“ Date:
s 1225
4 1050
875 875
{1 I A A [ | ropomte LT U | sl
70.0) 1 T0.0 -
peak 1 R U ST s oI el
WW\JW WM L r,m« i w,,- e MM M!‘ﬂ""
Avg - 30
115 115
0 13760, 030, 76880, 33440, 40000 0 13760, 0320, 26880, 33440, 40000
Frequency (MHz) Freguency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
T Wiz dW/m B/ BN ds/m 0B 8 cn  deg Wiz dBuV/n B dBuwV/m BV dB/n  dB  dB  cm  deg
11313000 49.24 -38.9 88.20 59.44 39.98 13.60 63.78 - --- Pesk 1%13130.00 48,59 -39.61 88.20 56,79 39.98 13.60 63.78  --- - Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Pol. Horizontal

Vertical

Date: 2023-09-28

700 -
O O 1 N AL P
Wl My Mg e e
Avg 9
175
200 13760. 20320, 26880. 33440, 40000
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Mz dBuV/m dB dBuV/m dBuV  dB/m dB dB a deg
1*13370.60 48,79 -25.21 74.00 58.82 40.12 13.67 63.82 ---  --- Peak

Date: 2023-09-28

AU o
WU U U T skl
| e Vol

175

200 13760. 20320 26880. 33440. 40000
Frequency (WHz)
Over Limit ReadAntenna (Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuv/m dBuwV  dB/m dB dB n deg

1*13370.00 47.82 -26.18 74.80 57.85 40.12 13.67 63.82 ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Pol. Horizontal Vertical
Data: 5 Data:
44q-€ve! (dBuVim) Date: 2023.09-28 14pLE¥e! (dBuVim) Date: 2023-09-28
1225 1225
1050 1050
a5 81.5)
AUNDILEHD 0 kel LT LU [ | sl
70 700
rea | Gl LT UL e ] ] 0 M AL
525 0 -
PO aa e = PO o
Avg %50 -
175 175
0 13760. 0320, 26830, 3340, 40000 200 13760. 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Lindt Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBWV  dB/nm dB db a deg Mz dBuV/m d8 dBuV/m  dBWV  dB/m d8 dB m deg
1*13690.00 50,63 -37.57 88.20 60.41 40.31 13.77 63.86  ---  --- Peak 1*13690.00 50.07 -38.13 88.20 59.85 40.31 13.77 63.85 --—-  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Pol. Horizontal Vertical
Data:5 Data: 6
14qLEvel (dBuV/m) Date: 2023-09-28 4qLEVe! (dBuVim) Date: 2023-09-28
1225 1225
1050 1050
875 87.5)
1 A [ [ sl T L) [ | e
700 700 —
peak | LTI UL e AU T sl WU UL o U T o
523 | S I e AW B I,.ﬂw«' eied 523 w 8 WW B fﬂw'
Avg . 354
175 175
200 13760. 20320 26880 33440, 40000 200 13760. 20320. 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBWV dB/m dB dB a  deg

1*13850.00 49.18 -39.02 88.20 58.84 40.41 13.82 63.89 ---  --- Peak

1*13850.00 49.96 -38.24 88.20

dBuv

dB/m

59.62 49.41 13.82 63.89  ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Pol. Horizontal Vertical
Data:5 Data: 6
Lo EBiv) Date: 2023.00.28 JaglEve (dBuim) Date: 2023.09.28
178 1225
1 1
o5 5
1T L] | | s LI TUTL LI U | el
70.0) 70.0)
Peak J W M m ‘Vl‘" 6E J UW m e oy wl‘“’.li
525 C = n 523 Lo
Avg 5l 50
175 175
200 13760. 20320. 26480, 33440, 40000 200 13760. 0340, 26880. 33440, 40000
Frequency (MHZ) Frequency (MH2)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Miz dBuV/m dB dBuv/m dBw  dB/m B b m deg MHz dBuV/m  dB dBuV/m dBW dB/m  dB B cm  deg
1*13930.00 50,41 -37,79 88,20 59,99 40.46 13.86 63.99 ---  --- Peak 1*13930.60 50.26 -37.94 88.20 59.84 40.46 13.86 63.98  ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Pol. Horizontal Vertical
Data:§ Data: §
Date: 2023-09-28
4nLEYel {dBuVim) Date: 2023-09-28 1 “I.evel (dBuVim)
125 1225
1050 105.0)

s
é_
\:1
1
[

AL e i AN
700 = 704 —
coatc | LT UL o 2T e L U LU | e
525 = grf u PR DO e, ariot’ e
o b e Lo e S
Avg . |
350 350
175 175
00 13760, 20320, 26880, 33440, 40000 200 13760, 20320, 26880, 33440, 40000
Frequency (ML) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MidW/m  @Bda/m B dm B & deg Wiz dBuV/n  dB dBuV/m BV dB/m  dB  dB  cn  deg
141290.00 49.06 -24.94 74,00 59,73 39.55 13.33 6355 - - Peak 1*12290.00 48.49 -25.51 74.80 59.16 39.55 13.33 63.55 - --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C162 of C172
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Pol. Horizontal Vertical
Data: § Data: 6
4 aoLevel (dBuVim) Date: 2023-09-28 14pEvel (dBuVim) Date: 2023-09-28
1225 122.5)
1 1050

-

peak | LU L o 2T bl
W"ﬂ. e el S
Avg -
175
200 13760, 20320. 26880. 33440, 40000
Frequency (W)
Over Limit ReadAntenna (able Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB déuV/m dBuv  dB/m d8 dB m  deg
1*12770.00 47,97 -40.23 88,20 58,39 39.76 13.49 63.69 ---  --- Peak

1 e
L1 AR I
L et Ve

 e—
—

52.5

17.5)

200 13760. 20320, 26880, 33440. 40000
Frequency (MH2)

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuW  dB/m dB dB w deg

1*12770.00 48.49 -39.71 88.20 58.91 39.78 13.49 63.69 ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Pol. Horizontal Vertical
Data: 5 Data:6
- LeveldBulim) Date: 2023-09-28 . Level (dBvim) Date: 2023-09-28
1228 s
1 1050

I

5

ol ST

 —
1

U o il sl
T0.0] 70.0
peak LU UL U | e [T iy
523 oy i u 525 U e, s, L
|t g TN A g e N
Avg o
35.0)
17 17.5
200 13760, 20320, 26880, 33440, 40000 200 13760. 20320. 26880. 33440. 40000
Frequency (WHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wz dBuV/m d8 dBuV/m dBLV  dB/m (] dB o deg Mz dBuV/m dB dBuV/m dBuV  dB/m dB dB i deg
1%12930.60 48,44 -39.76 88.20 58.77 39.87 13.54 6374 - - Peak 1*12936.80 48.77 -39.43 88.20 59.18 39.87 13.54 63.74  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C164 of C172
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Pol. Horizontal Vertical
Data: 5 Data: 6
1“I.MHBW.'II| Date: 2023-09-28 1“mmm,'|| Date: 2023-09-28
1225 1225
1050 105.0]
R e I IIREEE I T A T
LT L LU | | s LT T L | | vl
700 g = 700 | =
Peak 51.§J|_|_|'|‘7J | U_ e L AV*L! BE mJ.HJrJ Ud U_ ”L‘Ww L ‘vlw).li
W ity WM Ty MI,M e W ey "MWW frhvu
Avg 50 .
115 175
200 13760, 20320, 26880, 33440, 40000 200 13760. 20320 26880. 33440. 40000
Frequency (MHz) Frequency (MHz)
Over Linit ReadAntenna Cable Preamp AfPos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Miz dBuV/m B dBuV/m dBuV dB/m d8 @B e deg Mz dBuV/m  dB dBuV/m dBWV dB/m  dB  dB  em  deg
1%13250.60 48.92 -75.88 74.09 59.03 40.85 13.64 63.88  ---  --- Peak 1 *13250.88 49.11 -24.89 74.80 59.22 48.85 13.64 6380  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C165 of C172
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Pol. Horizontal Vertical

Level (dBuV/m) Date: 2023.09-28 Level {dBuVim) Date: 2023-09-28

AT i L e w S e
L | A ™ L[] A U oo
T — —— 00— — ——
Peak .—JV [ T_ —‘ _W ww U ‘vl.gi‘.‘l%‘ U [ IBJ | W‘WL‘WWL LJ ‘Vllll).]i
™ e T | e g e o
Avg
175 15
200 13760, 20320 26880, 33440, 40000 200 13760, 20320, 26680, 33440, 40000
Frequency (MH2) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pes
Freq Llevel Limit Line Level Factor Loss Factor Renark Freq Llevel Limit Line Level Factor Loss Factor Remark
Miz dBuV/m  dB dBuV/m BV dB/m  dB  dB  cm  deg Mz dBuV/m  dB dBuV/m B dB/m  dB  dB  cn  deg
1*13410.00 48.84 -40.16 88.20 58.03 40.15 13.68 63.82 ---  --- Peak 1*13410.60 47.81 -40.39 88.20 57.80 49.15 13.68 63.82  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C166 of C172
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Pol. Horizontal

Vertical

qagLevel (@Buvim)

-
o

]
A S
e

Peak UH-HF L AwL! 6E
I T e
Avg
175
200 13760. 20320, 6880, 33440, 40000
Frequency (MHI)

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor

dB dBuV/m dBuwV  dB/m dB dB a deg

1*13570.00 48.68 -39.52 88.20 58,56 40.24 13.73 63.85 ---  ---

Remark

Date: 2023-09-28

U
L

rw T s W i
115
200 13760. 20320, 26680, 33440, 40000
frequency (MH2)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB B e deg
1%13570.00 43,99 -39.30 88.20 58.78 40.24 13.73 63.85 ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Pol. Horizontal Vertical
Data: 5 Data: 6
1“Lﬂelldlm‘.ll| Date: 2023-09-28 mlmmnw.m Date: 2023-09-28
1225 1225
105.0 105.0]

T

-
-

_ il
Peak :M J—I_I_ﬂ M e L mvll! bt
Avg mw i bt

115

200 13760. 20320. 26880. 33440, 40000
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB m  deg

Freq Level Limit Line Level Factor Loss Factor Remark

1*13890.00 49.16 -39.04 83.20 58.77 40.43 13.85 63.89 ---  --- Peak

815

T U J | e
T0.0

LIITUT U LU T sl

525 i’ SN
350
175

200 13760. 20320. 26880. 33440. 40000

Frequency (MHZ)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB o deg

1*13890.00 49,14 -39.06 88.20 58.75 40.43 13.85 63.89 - --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Pol. Horizontal Vertical
Data: 5 Data: 6
14pLE¥e! (4BuVim) Date: 2023-09-28 1pLeve! (dBuvim) Date: 2023-09-28
1225 1225
105 1
875 875
0 [ | e 01 [ | s
T0.0 Ti
reac | LTI LT o T Tl 1 AR I
P A il VIV PO e ™M R
Avg 150
175 115
00 13760. 20320, 26880, 33440, 40000 00 13760. 20320, 26830, 33440, 40000
Frequency (MHZ) Frequency (WHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Less Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m  dB dBuV/m dBW dB/m  dB  dB  m  deg MHz dBuV/m  dB dBuV/m dBWV dB/m dB  dB  cm  deg
1*12370.00 47.22 -26.78 74.00 57.85 39.59 13.36 63.58  ---  --- Peak 1*12370.00 47.40 -26.60 74.00 58.83 39.59 13.36 63.58  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C169 of C172
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Pol. Horizontal Vertical
Data: 5 pata'6
4 LEVe! (dBuVim) Date: 2023.09-28 4o Level (dBuvim) Date: 2023-09-28
1223 1225
1 105
875) 875
[ [ | s I TOT L] [T oo
SN 1 = N 1 T T
W"; Tyl WM MI/M i Wfd . "‘al MW M./M
Avg " 350
115 175
200 13760, 20320. 26880, 33440, 40000 200 13760, 20320, 26880. 33440, 40000
Frequency (Why) Freauency (M)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
T Wi e @ BV/e B dBm B b o deg Miz dBuV/m B dBuV/m dBW dB/m dB8 dB o deg
1% 12690.00 47.03 2657 74.00 57.89 39.75 13.06 63.67 -~ - Peak 17126900 47.48 -26.52 74.00 57.94 39.75 3.6 63.67 - Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Pol. Horizontal Vertical
Data: 5 Data: 6
qagLevel dBuvim) Date: 2023-08-2 gL (@Buvim) Date: 2023-09-28
1225 1225]
1050 1
87.5 87.54
IO [ | ol I [ | e
100 = 7 E
Peak MMJ L —‘ MM i ‘V*LU __\x il | TJ—‘ U v o L mlwulg
T ity T e Ve
Avg 18
115 1715
200 13760. 20320, 26880. 33440, 40000 200 13760. 20320. 26880. 33440. 40000
Frequency (MH) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuW dB/m dB dB deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB i deg
1*13330.00 47.66 -26.34 74.80 57.71 40.180 13.66 63.81 ---  --- Peak 1*13330.00 48.15 -25.85 74.00 58.20 49.10 13.66 63.81  --- - Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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rea | LI UL LT
s ol o

.

Pol. Horizontal Vertical
o Date: 2023-09-28 Data:§
g LEveH(BuVim) gLl (dBuvim) Date: 2023.09-28
1225 1225
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NW"‘*"«] e " i
Avg -
175
200 13760. 20320. 26880. 33440, 40000
Frequency (WHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuv/m dBuV  dB/m a8 dB o deg
1*13750.00 49.91 -38.29 88.20 59.63 40.35 13.80 63.87 ---  --- Peak

g 1L
%MWLH
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A,

iy g

ol
e
e

175

200 13760. 20320. 26880. 33440. 40000
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Less Factor Remark
MHz dBuV/m dB dBuV/m dBuW  dB/m dB dB m deg

1 *13756.00 50.15 -38.05 88.20 59.87 48.35 13.80 63.87 ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550
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Appendix D. Radiated Spurious Emission for Co-location mode

WLANG6G 11a_CH233+WLAN2.4G 11be EHT40_CHO6+LTE B48 Link (Band Edge @ 3m)

Mode 84

1l1a_CH233 (Band Edge @ 3m)

WIFI Note| Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+15 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 7115 87.97 - - 74.69 36.65 10.2 | 33.57 | 100 52 P H
* 7115 80.49 - - 67.21 36.65 10.2 | 33.57 | 100 52 A|H
7125 72.5 -15.7 88.2 59.23 | 36.65 10.2 | 33.58 | 100 52 P H
7348.22 51.69 |[-22.31 74 38.48 | 36.74 | 10.18 | 33.71 | 100 52 P H
WIFI 11a 7125 61.4 -6.8 68.2 | 48.13 | 36.65 | 10.2 | 3358 | 100 | 52 | A | H
u—bceHéf,?}ZO 73314 | 4085 |-13.15 54 27.64 | 36.73 | 10.18 | 33.7 | 100 | 52 | A | H
Bt 715 78.71 - - 6543 | 36.65 | 10.2 | 3357 309 | 328 P |V
Co-location |« 7115 70.56 - - 57.28 | 36.65 | 10.2 | 3357 | 309 | 328 | A |V
7232.075 60.61 |-27.59 88.2 47.38 36.69 | 10.18 | 33.64 | 309 | 328 P |V
7259.665 51.6 -22.4 74 38.38 36.7 10.18 | 33.66 | 309 | 328 P |V
7232.355 47.92 |-20.28 68.2 34.69 36.69 | 10.18 | 33.64 | 309 | 328 | A | V
7330.005 39.82 |-14.18 54 26.61 36.73 | 10.18 | 33.7 | 309 | 328 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : D1 of D37
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11be EHT40_CHO06 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss Factor Pos Pos | Avg.
7+12 (MHz) (dBpV/m) | (dB) | (dBuV/m) | (dBpV) | (dB/m) | (dB) | (dB) | (cm) | (deg) |(P/A)|(HIV)
2389.94 60.21 |-13.79 74 57.46 30.63 5.37 33.25 | 100 40 P H
2389.94 45.28 -8.72 54 42.53 30.63 5.37 33.25 | 100 40 A H
* 2437 99.13 - - 96.25 | 30.66 541 | 33.19 | 100 40 P | H
* 2437 89.02 - - 86.14 30.66 5.41 33.19 | 100 40 A H
WIFI 11a
_CH233+ 2485.65 59.53 |[-14.47 74 56.5 30.69 5.46 33.12 | 100 40 P H
Elﬁ-?fo 2483.5 44.68 -9.32 54 41.65 30.69 5.46 33.12 | 100 40 A H
_CHO6+ }
[TE B48 2389.66 58.93 15.07 74 56.18 30.63 5.37 33.25 | 223 89 P \%
Link 2389.8 45.7 -8.3 54 4295 | 30.63 537 | 33.25 | 223 89 AV
Co-location
* 2437 101.67 - - 98.79 30.66 541 33.19 | 223 89 P \%
* 2437 91.8 - - 88.92 30.66 541 33.19 | 223 89 A \%
2485.16 63.56 |-10.44 74 60.53 | 30.69 546 | 33.12 | 223 89 P |V
2483.5 47.77 -6.23 54 44.74 30.69 5.46 33.12 | 223 89 A \%
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : D2 of D37

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saronas. FCC RF Test Report

Report No. : FR382311G

Mode 85

WLANG6G 11a_CH233+WLAN2.4G 11be EHT40_CHO6+LTE B48 Link+BLE_CH38
(Band Edge @ 3m)

11a_CH233 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss Factor Pos Pos | Avg.
9+15 (MHz) (dBpV/m) | (dB) | (dBuV/m) | (dBpV) | (dB/m) | (dB) | (dB) | (cm) | (deg) |(P/A)|(HIV)
* 7115 84.92 - - 71.64 36.65 10.2 | 33.57 | 100 52 P H
* 7115 77.77 - - 64.49 36.65 10.2 | 33.57 | 100 52 A|H
7125 68.85 |-19.35| 88.2 55,58 | 36.65 | 10.2 | 33.58 | 100 | 52 P |H
WIFI 11a 7265.895 52.18 |-21.82 74 38.95 36.71 | 10.18 | 33.66 | 100 52 P H
_ClHle3e3+ 7125 55.91 |-12.29| 682 | 42.64 | 36.65 | 10.2 | 3358 | 100 | 52 | A | H
EHT40 7330.47 40.78 |-13.22 54 27.57 36.73 | 10.18 | 33.7 100 52 A | H
E‘IC'::E(IB * 7115 78.67 - - 65.39 36.65 10.2 | 33.57 | 100 | 322 P |V
L'EEJE,BL 5 7115 72.15 - - 58.87 | 36.65 | 10.2 | 3357 | 100 | 322 | A | V
Co-location 7125 62.82 |-2538 882 | 4955 | 36.65 | 10.2 | 3358 100 | 322 | P | V
7314.4 51.78 |-22.22 74 38.56 36.73 | 10.18 | 33.69 | 100 | 322 P |V
7125 4755 [-20.65 68.2 34.28 36.65 10.2 | 3358 | 100 | 322 | A | V
7330.005 39.9 -14.1 54 26.69 36.73 | 10.18 | 33.7 100 | 322 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR382311G

11be EHT40_CHO06 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss Factor Pos Pos | Avg.
12 (MHz) (dBpV/m) | (dB) | (dBuV/m) | (dBpV) | (dB/m) | (dB) | (dB) | (cm) | (deg) |(P/A)|(HIV)
2389.66 5461 |-19.39 74 51.86 | 30.63 | 5.37 | 3325 | 113 | 226 | Pk | H
2389.94 42.82 |-11.18 54 40.07 30.63 537 | 3325 | 113 | 226 | A | H
* 2437 95.1 - - 92.22 30.66 541 | 33.19 | 113 | 226 P H
WIFI 11a * 2437 81.63 - - 78.75 30.66 541 | 33.19 | 113 | 226 P H
_01'412b3;3+ 2484.67 56.67 |-17.33| 74 53.64 | 30.69 | 546 | 3312 | 113 | 226 | P | H
EHT40 2483.5 4359 |-1041 54 40.56 30.69 546 | 33.12 | 113 | 226 | A | H
E?:gig 2389.52 58.25 |-15.75 74 55.5 30.63 5.37 | 33.25 | 304 88 P |V
L'EEJE,BL 3 2389.94 44.18 | -9.82 54 4143 | 30.63 | 537 | 3325|304 | 8 | A |V
Co-location 2437 9455 | - . 91.67 | 30.66 | 541 | 3319 | 304 | 88 | P |V
* 2437 85.3 - - 82.42 30.66 541 | 33.19 | 304 88 P |V
2484.32 57.03 |-16.97 74 54 30.69 546 | 33.12 | 304 88 P |V
2483.5 4359 |-1041 54 40.56 30.69 546 | 33.12 | 304 88 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR382311G

BLE_CH38 (Band Edge @ 3m)

BLE Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss Factor Pos Pos | Avg.
7 (MHz ) (dBuV/m) | (dB) | (dBuV/m) | (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
* 2478 97.08 - - 94.06 | 30.69 546 | 33.13 | 301 | 219 | P | H
* - -
WIFI 11a 2478 95.63 92.61 | 30.69 546 | 33.13 | 301 | 219 | A | H
_ClH12b33+ 2485.6 46.82 |-27.18 74 4379 | 30.69 | 546 | 3312 | 301 | 219 | P | H
e
EHT40 2483.8 36.81 |-17.19 54 33.78 | 30.69 546 | 33.12 | 301 | 219 | A | H
_CHO6+
LTE B48 * 2478 100.07 - - 97.05 | 30.69 546 | 33.13 | 100 | 123 | P | V
Link +BLE
_CH38 * 2478 98.76 - - 95.74 | 30.69 546 | 33.13 | 100 | 123 | A | V
Co-l ti
o-location 2485.4 | 5198 |-22.02| 74 | 4895 30.69 | 546 | 3312 | 100 | 123 | P | V
2483.96 40.73 |-13.27 54 37.7 30.69 546 | 33.12 | 100 | 123 | A | V
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR382311G

Mode 86

WLANG6G 11a_CH233+WLAN2.4G 11be EHT40_CHO6+LTE B48 Link+BLE_CH38
(Band Edge @ 3m)

11a CH233_Ch233(Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss Factor Pos Pos | Avg.
9+15 (MHz) (dBpV/m) | (dB) | (dBpV/m) | (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
* 7115 87.86 - - 74.58 36.65 10.2 33.57 | 100 56 P H
* 7115 80.36 - - 67.08 36.65 10.2 33.57 | 100 56 A H
7125 70.68 |-17.52 88.2 57.41 36.65 10.2 33.58 | 100 56 P H
7339.765 5258 |[-21.42 74 39.36 36.74 | 10.18 33.7 100 56 P H
WIFI 11a
_ClHle33+ 7125 53.05 |-15.15| 68.2 39.78 | 36.65 | 10.2 | 3358 | 100 | 56 | A | H
e
EHT40 7333.26 40.03 |-13.97 54 26.82 36.73 10.18 33.7 100 56 A H
_CHO6+
LTE B48 * 7115 79.33 - - 66.05 36.65 10.2 33.57 | 100 | 323 P \%
Link +BLE
_CH38 * 7115 72.45 - - 59.17 36.65 10.2 33.57 | 100 | 323 A \%
Co-location
7125 62.5 -25.7 88.2 49.23 36.65 10.2 33.58 | 100 | 323 P \%
7330.865 52.1 -21.9 74 38.89 36.73 10.18 33.7 100 | 323 P \%
7125 47.89 |-20.31 68.2 34.62 36.65 10.2 33.58 | 100 | 323 A \%
7323.03 40 -14 54 26.78 36.73 10.18 | 33.69 | 100 | 323 A \%
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR382311G

11be EHT40_CHO06 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss Factor Pos Pos | Avg.
7 (MHz) (dBpV/m) | (dB) | (dBuV/m) | (dBpV) | (dB/m) | (dB) | (dB) | (cm) | (deg) |(P/A)|(HIV)
2387.14 54.01 |-19.99 74 51.27 30.63 5.37 | 33.26 | 100 | 230 P H
2389.94 4223 |-11.77 54 39.48 30.63 537 | 3325 | 100 | 230 | A | H
* 2437 87.65 - - 84.77 30.66 541 | 33.19 | 100 | 230 P H
WIFI 11a * 2437 78.71 - - 75.83 30.66 541 | 33.19 | 100 | 230 | A | H
_01'412b3;3+ 2497.41 52.94 |-21.06| 74 4988 | 30.7 | 546 | 331 | 100 | 230 | P | H
EHT40 2483.55 40.94 |-13.06 54 37.91 30.69 546 | 33.12 | 100 | 230 | A | H
E?:gig 2387.56 52.84 |-21.16 74 50.1 30.63 5.37 | 33.26 | 280 86 P |V
L'EEJE,BL 3 2389.94 4129 |-12.71| 54 3854 | 30.63 | 537 | 3325|280 | 86 | A |V
Co-location 2437 86.98 | - . 841 | 3066 | 541 | 3319 280 | 8 | P |V
* 2437 77.14 - - 74.26 30.66 541 | 33.19 | 280 86 AV
2483.9 5417 |-19.83 74 51.14 30.69 546 | 33.12 | 280 86 P |V
2483.55 41.02 |-12.98 54 37.99 30.69 546 | 33.12 | 280 86 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR382311G

BLE_CH38 (Band Edge @ 3m)

BLE Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss Factor Pos Pos | Avg.
12 (MHz ) (dBuV/m) | (dB) | (dBpV/m) | (dBupV) | (dB/m) | (dB) (dB) | (cm) | (deg) |(P/A) | (H/V)
* 2478 86.24 - - 83.22 | 30.69 5.46 | 33.13 | 299 86 P | H
* - -
WIFI 11a 2478 84.6 81.58 | 30.69 546 | 33.13 | 299 86 A | H
_ClH12b33+ 2483.76 52.78 |-21.22| 74 49.75 | 30.69 | 546 | 3312 | 299 | 8 | P | H
e
EHT40 2483.72 37.91 |-16.09 54 34.88 | 30.69 5.46 | 33.12 | 299 86 A | H
_CHO6+
LTE B48 * 2478 83.05 - - 80.03 | 30.69 546 | 33.13 | 334 | 254 | P | V
Link +BLE
_CH38 * 2478 81.91 - - 78.89 | 30.69 546 | 33.13 | 334 | 254 | A | V
Co-l ti
o-location 2484.08 | 4851 |-2549 74 | 4548 | 3069 | 546 | 33.12 | 334 | 254 | P |V
2484.12 36.27 |-17.73 54 33.24 | 30.69 546 | 33.12 | 334 | 254 | A | V
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR382311G

Mode 84 WLANG6G 11la_CH233+WLAN2.4G 11be EHT40_CHO6+LTE B48 Link

(Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak | Pol.
Ant. Limit Line Level Factor Loss Factor Pos Pos | Avg.
7+12/9+15 (MHz) (dBpV/m) | (dB) | (dBuV/m) | (dBpV) | (dB/m) (dB) (dB) | (cm) | (deg) |(P/A)|(HIV)
4874 48.03 |-25.97 74 36.37 35.55 8.76 32.65 - - P H
WIFI 11a
_CH233+ 7311 41.04 |-32.96 74 59 36.72 10.18 | 64.86 - - P
Elj-lt-)jo 14230.8 49,73 |-18.57 68.3 59.09 40.55 13.98 | 63.89 - - P H
_CHO6+ _ - -
[TE B48 4874 48.46 25.54 74 36.8 35.55 8.76 32.65 P \%
Link ) 7311 41.29 |-32.71 74 59.25 36.72 10.18 | 64.86 - - P V
Co-location
14230.8 48.78 |-19.52 68.3 58.14 40.55 13.98 | 63.89 - - P \%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR382311G

Mode 85 WLANG6G 1la_CH233+WLAN2.4G 11be EHT40_CHO6+LTE B48 Link+BLE_CH38
(Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak | Pol.
Ant. Limit Line Level Factor Loss Factor Pos Pos | Avg.
7/112/9+15 (MHz) (dBpV/m) | (dB) | (dBuV/m) | (dBpV) | (dB/m) | (dB) | (dB) | (cm) | (deg) |(P/A)|(H/IV)
4874 47.81 |-26.19 74 36.15 35.55 8.76 | 32.65 - - P H
4956 48.2 -25.8 74 36.64 35.71 8.53 | 32.68 - - P H
WIFI 11a 7311 42.12 |-31.88 74 60.08 36.72 | 10.18 | 64.86 - - P H
_ClHle3e3+ 7434 40.12 |-33.88 74 58.04 | 36.77 | 10.17 | 64.86 | - - P H
EHT40 14230 49.31 |-18.99| 68.3 58.67 | 40.55 | 13.98 | 63.89 - - P | H
I?Tclgg?l; 4874 47.76 |-26.24 74 36.1 35.55 8.76 | 32.65 - - P |V
L'fé;?,é . 4956 47.94 |-26.06] 74 36.38 | 35.71 | 853 | 3268 | - - P |V
Co-location 7311 427 | -31.3| 74 | 60.66 | 3672 | 1018 | 6486 | - | - | P |V
7434 41.88 |-32.12 74 59.8 36.77 | 10.17 | 64.86 - - P \%
14230 48.83 |-19.47 68.3 58.19 40.55 | 13.98 | 63.89 - - P |V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR382311G

Mode 86 WLANG6G 1la_CH233+WLAN2.4G 11be EHT40_CHO6+LTE B48 Link+BLE_CH38

(Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak | Pol.
Ant. Limit Line Level Factor Loss Factor Pos Pos | Avg.
12/7/9+15 (MHz) | (dBuV/m) | (dB) | (dBuVv/im) | (dBuV) | (dB/m) | (dB) | (dB) | (cm) | (deg) |(P/A)|(HNV)
4874 47.27 |-26.73 74 35.61 | 3555 | 8.76 | 32.65 | - - P | H
4956 48.23 |-25.77 74 36.67 | 3571 | 853 | 3268 - - P | H
WIEI 11a 7311 41.12 |-32.88 74 59.08 | 36.72 | 10.18 | 64.86 | - - P | H
_ClHle'f’f 7434 404 | -33.6 74 58.32 | 36.77 | 10.17 | 64.86 | - - P | H
EHT40 14230 47.84 |-20.46| 68.3 57.2 | 4055 | 13.98 | 63.89 | - - P | H
ETCEH g% 4874 4754 |-26.46 74 35.88 | 3555 | 8.76 | 32.65 | - - P |V
L'EEJESL : 4956 49.39 |-24.61 74 37.83 | 3571 | 853 | 3268 - - P |V
Co-location 7311 4231 |-31.69| 74 | 60.27 | 3672 | 10.18 | 64.86 | - - PV
7434 40.4 | -33.6 74 58.32 | 36.77 | 10.17 | 64.86 | - - P |V
14230 48.63 |-19.67 68.3 57.99 | 4055 | 13.98 | 63.89 | - - P |V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
. Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.
! Test result is over limit line.
P/A Peak or Average
H/V Horizontal or Vertical

Sporton International Inc. (ShenzZhen)
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s=amranas. FCC RF Test Report Report No. : FR382311G

Test Plots:

Note symbol

-L Low channel location

-R | High channel location

Sporton International Inc. (ShenzZhen) Page Number : D12 of D37
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saronas. FCC RF Test Report

Report No. : FR382311G

Mode 84 11a_CH233+11be EHT40_CHO6+LTE B48 Link (Band Edge @ 3m

WIFI

U-NII 8 - 6875-7125MHzMHz Band Edge @ 3m

ANT

1la TX CH233+11be EHT40_CH06+B48 Link Co-location

CDD
9+15

Horizontal

Fundamental

A (@BuVim)

Date: 2023.09.23

Date: 2023.09.25
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i
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311G

WIFI

U-NII 8 - 6875-7125MHzMHz Band Edge @ 3m

ANT

1la TX CH233+11be EHT40_CH06+B48 Link Co-location

CDD
9+15

Vertical

Fundamental

) (6Buvim)

Date: 20230925

1050
a7

]W, pEAK(UH_oe|

Il

05 oo

Wiz dBuV/m

Peak .

Toa3. 7irz
Frequency (iz)

Tt 50

Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark

@B BV/a BN B/  d8 8 cm deg

7232.08 60.61 -27.59 85.20 47.38 36.69 10.18 33.64 309 328 Peak
2+ 725967 51.60 -22.40 74.00 38.38 36.70 10.18 33.66 309 328 Peak

1 @BuVim) Date: 20230923

1225

1050
)
a7l PEAKJU.A._G

LI

1
700
525 el

v

et  atten
350)
175
000 2240, 3as0. [0 5960. 7200
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Miz dBWV/m B dBuV/m dBw dB/m  dB  dB  cm  deg

1% 7115.00 78.71 -40.49 119.20 65.43 36.65 10.20 33.57 309 328 Peak

Data: 8
el (dBuvim)

Date: 20230923

1225

1050

75|
700)
AvG{u.) 6
525) T
2

5 5978,

Over Linit
Freq Level Limit Line

Wiz dBuV/m  dB dBuV/m

2 7330.01 39.82 -14.18 54.00

7o, 7164, 7257, 7350
Frequency (MiHz)
ReadAntenna Cable Preamp A/Pos T/Pos
Level Factor  Loss Factor Remark

W  dB/m @B @B cm deg

34.69 36.69 10.18 33.64 309
26.61 36.73 10.18 33.70 309

328 Average
328 Average

1

Data: 6
| (@Buvim) Date: 2023.09.23

1225

1050

o

nd i o
s26— ‘

- L

[S——

000 2240, 0. a7 5960, 7200
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark

Wiz dBV/m  dB dBuV/m dBw dB/m  d8 B cm deg

7115.00 70.56 -28.64 99.20 57.28 36.65 10.20 33.57 309 328 Average
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saronas. FCC RF Test Report

Report No

.- FR382311G

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

1la TX CH233+11be EHT40_CH06+B48 Link Co-location

CDD
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saronas. FCC RF Test Report

Report No. : FR382311G

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 1la TX CH233+11be EHT40_CH06+B48 Link Co-location

7+12

CDD Horizontal Fundamental

Date: 2023-09-23

\M- PEAK BE 74

g W 4
R T

over Limg
Freq Level Limit Lin

Wz dBuV/m B dBuV/s

Peak

1% 2485.65 59.53 -14.47 74.80 56.50 30.69 5.46 33.12 100 40 Peak

251, 72, 2486, 2500
Frequency (MHz)
t  Readintenna Cable Preamp A/Pos T/Pos
Loss Factor

e Level Factor Renark

m W d8/m a8 8 cm  deg
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159 S |
313 |
156
%0 T E
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Avg. o e s s e
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Froquency (Miz)

2472, 256, =

ReadAntenna Cable Preamp A/Pos T/Pos
Level Factor  Loss Factor Renar

@B d8/m  d8  d8 cm deg

41.65 30.69 5.5 33.12 100 40 Average
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saronas. FCC RF Test Report

Report No. : FR382311G

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

1la TX CH233+11be EHT40_CH06+B48 Link Co-location

CDD
7+12

Vertical

Fundamental

Avg.

1

Mz dBuV/m
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

1la TX CH233+11be EHT40_CH06+B48 Link Co-location

CDD
7+12

Vertical

Fundamental

Date: 2023.09.25

W

PEAK BE 74

i

Wz dBuV/m

Peak

2458, 272,
Freauency (Miz)

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor

@8 dBuV/m B dB/m  dB

2486, Bz

1% 2485.16 63.5 -10.44 74.00 60.53 30.69 5.46 33.12 223 89 Peak

Renark

Mz dBuV/m

Avg.

a Cable Preamp A/Pos T/Pos
s Factor R

or Lo

@ dBu/m BN d8/m a8

1 2483.50 47.77 -6.23 54.00 44.74 30.69 5.45 33.12 223

Datw: 20
(@ oate: 2020.08.20
1094
023
\ o
784| S /
\/
a2
L A6 e
N ~ 1
49 S
~
13 |
156
Tads. 750
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Mode 85 11a_CH233+11be EHT40_CHO6+LTE B48+BLE_CH38 (Band Edge @ 3m)

WIFI

U-NII 8 - 6875-7125MHzMHz Band Edge @ 3m

ANT

1l1a TX CH233+11be EHT40_CH06+B48 Link+BLE_TX_CH38Co-location

CDD
9+15

Horizontal

Fundamental

Data: 23

vel (@Buvim) Date: 2023.00-23
1225|
1050
875

PEAK(U-) 6
700
525 J A
350
175
905 5994 7083, 7172 7261, 7
Frequency (iz)

Dat

ta: 21

Date: 2023.09-23

815
700
525 PR RRN A .
350
15
000 7240, 340, [ 5960 7200
Frequency (MHz)

PEAK(U-Nn)_oF |

Over Linit Resdntema Cable Preamp A/Pos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Facton Loss Factor Remark Freq Level Limit Line Level Factor [Loss Facton Remark
MHz dBuV/m dB dBuV/m dBu  dB/m dB d8 m deg MHz dBuV/m dB dBuV/m  dBuW  dB/m dB dB m deg
Peak 1* 7125.00 68.85 -19.35 88.20 55.58 36.65 10.20 33.58 100 52 Peak 1* 7115.00 84.92 -34.28 119.20 71.64 36.65 10.20 33.57 100 52 Peak
2 7590 5218 218 74.00 .95 3671 1018 3.6 100 52 Peck
f—. .
w9
709 i schisnd
| 1l
529
[ O W I B
559 -
o w7 o it 75 7% o 70 e e £ T
ooy roasoncy
Over Linte  Readntema Coble Preams AfPos T/ Over Linit  Readtntemna Cable Preamp AfPos T/Pos
Freq Level Limte Line Level Facton  Loss Facror Renark Freq Level Linie Line Lovel Focton  Loss Facton Remerk
Avg . B e R R T wwe @ @ @ @ w
1 70 ss.o 1209 6520 @68 3655 100 355 100 52 Aversge 1 7. 7.7 2043 9. Gaas 6 1020 357 10 52 Aversse
3 T o 133 Suee 2797 73 loas me o 5 Aversee
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WIFI U-NII 8 - 6875-7125MHzMHz Band Edge @ 3m

ANT 11a_TX_CH233+11be EHT40_CHO06+B48 Link+BLE_TX_CH38Co-location

9+15

CDD Vertical

Fundamental

over
Freq Lowel Lislt

Peak

oaia 27
et et pes: 7 28
2
L
W P
T "
sy st
a5
Er

W e @ @ m dw

1 7AZ G20 B8 1955 3665 1020 1150 100 I Peak
2o TNAMN SLM 222 7e.00 .56 3673 18 W69 160 322 Peak

W

©OTIISER TNG7 -E53 IS 6509 65 1028 0LST 19 122 Peak

n ey

Date: 20230923

Date: 20230923

| Avojuam 6

2

I Tﬂ:‘ T
=

5 o8,

Freq Level Limit

o7+

Wiz dBuV/m  dB dBuV/m

2 733.01 39.9 -14.10 54.e0

z 7164, 7257,
Frequency (MiHz)

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Line Level Factor Loss Factor R

W de/m @B @B cm deg

34.28 36.65 10.20 33.58 100 322 Average
erage

26.69 36.73 10.18 33.70 100

Freq level Limit Line Level Factor Loss Factor emark

7115.00 72.15 -27.65 99.20 58.87 36.65 10.20 33.57 100 322 Average

0. a0, 5960, 7200
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

@B dBuV/m dBV  dB/m a8 dB  cm deg

Sporton International Inc. (ShenzZhen)
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 11a_TX_CH233+11be EHT40_CHO6+B48 Link+BLE_TX_CH38Co-location

12

Horizontal Fundamental

Pttt :
/ n—
625 e
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bttty b s | Sbarozioaced
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Report No. : FR382311G

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

1l1a TX CH233+11be EHT40_CH06+B48 Link+BLE_TX_CH38Co-location

12

Horizontal

Fundamental

Peak

ows
s oo 20230023
104
s thw\
i |
0
“sagnd
—
109
5
154
rouenc

Over Limit Rea

a Cable Preamp A/Pos T/Pos
Freg Level Limit Line L Factor

Remark

Mz BuV/m  dB dBuV/m BV dB/m B dB  cm  deg

1% 208167 56.67 -17.33 74.00 53.60 30.69 5.6 33.12 113 226 Peak

Avg.

s oo 203823
™
04
o — /F\ /\
/ \
159 —
13
5
% T o

over L
Freq Level Limit Line L

Wiz dBuV/m  dB dBuV/m dBuV  dB/m  dB  d8  cm  deg

1 2083.50 43.59 -10.41 54.00 40.56 30.69 5.6 33.12 113 226 Average

Sporton International Inc. (ShenzZhen)
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

1l1a TX CH233+11be EHT40_CH06+B48 Link+BLE_TX_CH38Co-location

12

Vertical

Fundamental

Peak

.
jro
SRR PR PO pow— |
s

el (¢BuVim)

Date: 2023.00-25

|

pEAK T4

000 Ta00, 7800, 2200,
Freauency (MH2)
Over Linit

Freq Level Limit Line Level Factor Loss Factor

WAz dBuV/m B dBwV/m dBw dB/m @B dB

1% 2437.00 94.55 20.55 74.00 91.67 30.66 5.41 33.19

2600,

Readantenna Cable Preamp A/Pos T/Pos

3000

Remark

304 88 Peak

Avg.

Date: 2023.09.23

1

B

—

310 %,

Over Linit
Freq Level Limit Line

Wz dBV/m

@B dBuV/m

2389.94 44.15 -9.82 54.00

7966, 2308,
Frequency (Hz)

ReadAntenna Cable Preanp
Level Factor  Loss Factor

@B de/m a8 @B

2.3 30.63 5.37 3325

2z, B

AfPos T/Pos
Remark

300 88 Average

1+

Date: 2023.09.23

e
a9 .
313 T

7500, 2200,
Frequency (Hz)
Over Linit

Freq Level Limit Line Level Factor Loss Factor

Wiz dB.V/m  dB dBuV/m dBWV d8/m  dB B

2037.00 85.30 31.30 54.00 82.42 30.66 5.41 33.19 3

ReadAntenna Cable Preamp A/Pos T/Pos

Remark

01 85 Peak
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

1l1a TX CH233+11be EHT40_CH06+B48 Link+BLE_TX_CH38Co-location

12

Vertical

Fundamental

Peak

Date: 20230923

2.

a Cable Preamp A/Pos
ss Factor

Wz dBV/a  dB dBuV/m 4B dB/m 48 dB

1+ 20832 57.03 -16.97 74.00 54.00 30.69 5.46 33.12 304

00

T/pos
R

Avg.

Date: 2023-08.23

430 24, B 2456,

456, 27
Frequency (Hz)
Over Linit ReadAntenna Cable Preamp A/Pos

Freq Level Limit Line Level Factor Loss Factor

Wiz dB.V/m  dB dBuV/m dBwV dB/m  dB 8 cm

1 2083.50 43.59 -10.41 54.00 40.56 30.69 5.46 33.12 304

T/pos
R

88 Average
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

1l1a TX CH233+11be EHT40_CH06+B48 Link+BLE_TX_CH38Co-location

Vertical

Fundamental

Peak

Data: 19

1 (6B Date: 2023.00.23

1228

1050)

PEAK BE 74

[, ,
e echin i
525 ral X 1
"W
.

354
113

7 o Si7s. Zisi 2152 =

——

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line Level Factor Loss Factor Renark
Mz dBV/m B dBuV/m dBw d8/m  dB  d8  cm  deg
1% 2485.40 51.98 -22.02 74.00 48.95 30.69 5.46 33.12 100 123 Peak

Data: 17

) (dBuvim)

Date: 2023.09.23

1225

1050)

T

o7 Mi

A\MWW‘MWWMWMMMMJ i

Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg
1% 2478.00 100.07 26.07 74.00 97.05 30.69 5.46 33.13 100 123 Peak

000 700, £ 0 2600,

30, 220
Frequency (Miz)

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freg Level Limit Line Level Factor

Avg.

1

Data: 20
s cBuvim)

Date: 2023-09-23

1225

1050)

A
)

|
/| \ AVG_BE 54
S SS
]

27s. 2404,
Frequency (Hz)
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor

Mz d5aV/m  db duV/m  dBw  da/m  dB  dB  cm  deg

2483.95 40.73 -13.27 54.00 37.70 30.69 5.46 33.12 100

Remark

123 Average

1

Data: 18

evel (@Buvim) Date: 2023-09.23
1225
1050] :
a5
700 1

a6 54|

525
50 b i
175 t

000 7400, K 200, 3000

Over Limit Readntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
WAz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB <  deg

2478.00 98.76 44.76 54.00 95.74 30.69

500, 2200,
Frequency (MHz)

5.46 3313 100

123 Average
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Mode 86 11a_CH233+11be EHT40_CHO6+LTE B48+BLE_CH38 (Band Edge @ 3m)

WIFI

U-NII 8 - 6875-7125MHzMHz Band Edge @ 3m

ANT

1l1a TX CH233+11lbe EHT40_CH06+B48 Link+BLE_TX_CH38Co-location

CDD
9+15

Horizontal

Fundamental

vel (dBuVim)

Date: 2023-09-23

bt o
b

%05 6994, 7083,
Over Limit

WHz dBuV/m  dB dBuV/m  dBuV

Peak 1% 7125.09 70.68 -17.52 88.20 57.41

2 7339.77 52.58 -21.42 74.00 39.36

Freq Llevel Limit Line Level Factor

72 7261 3

nna Cable Preamp A/Pos T/Pos
Loss Factor

36.65 10.20 33.58 100 56 Peak
36.74 10.18 33.70 100 56 Peak

1

s seuso o
o
o
s
T w0 s e 0
Fsaeny
imit  ReadAr

MHz dBuV/m

Date: 2023.09-23

nna Cable Preamp A/Pos T/Pos
ine Level Factor Factor

Loss

d8 dBuV/m dBuV dB/m  dB8  d8  cm deg

7115.00 87.86 -31.34 119.20 74.58 36.65 10.20 33.57 100 56 Peak

Data:4.
) (@Buvim) Date: 2023.09.23
1225
1050)
a7
700) i
avs{am_se
525
2

350
175

855 ER 707, 725, 7350

Over Lis
Freq level Limit L

Avg X T iz dBuV/n

@B dBuV/m  dBuV

Freauency

@B/ @ 8 cm  deg

76,
arr)

AfPos T/pos

1 7125.00 53.05 -15.15 68.20 39.76 36.65 10.20 33.58 100 56 Average
2 7333.26 40.03 -13.97 54.00 26.82 36.73 10.18 33.70 100

56 Average

1

Data:2
el (6BuVim) Date: 2023.09.23
1225
1050)
75
700) ave{uam_¢
25— U—M \—
L B e
35| e
ra———
115
7200
/po:
WAz dBuV/m  dB dBuV/m BV de/m  dB  dB  cm  deg

7115.00 50.36 -15.80 99.20 67.08 36.65 10.20 33.57 100

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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Report No

.- FR382311G

WIFI

U-NII 8 - 6875-7125MHzMHz Band Edge @ 3m

ANT

1la TX CH233+11be EHT40_CH06+B48 Link+BLE_TX_CH38Co-location

CDD
9+15

Vertical

Fundamental

Peak

W e

1 T LB B9 89.2) 3665 1020 1050
2o 70T 210 2.8 7400 .60 3673 W8 1%

w
w1

Peat:
peak

-
M '
sttt ity et

n ey

10 FIS60 7900 3N ISR 665 65 1028 0057 199 320 Peak

Avg.

1
2

Date: 20230923

| Avojuam 6

2

5 o8, o7+ 7257,

z 7164,
Frequency (MiHz)

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Re

Freq level Limit Line Level Factor Loss Factor

7350

emark

Wiz dBuV/m  dB dBuV/m dBW dB/m  dB B

7125.00 47.89 -20.31 68.20 34.62 36.65 10.20 33.58 100
7323.03 40.00 -14.00 54.00 26.78 36.73 10.18 33.69 100

323 Average
erage

1

1 @BuVim)

Date: 20230923

175
000 2240 0. a7, £ 7
Frequency (Miz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Facto
Mz dBV/m  dB dBu/m B dB/m  dB  dB  cm  deg
7115.00 72.45 -26.75 99.20 59.17 36.65 10.20 33.57 100

Remark

323 Average

Sporton International Inc. (ShenzZhen)
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 1l1a TX CH233+11be EHT40_CH06+B48 Link+BLE_TX_CH38Co-location
7 Horizontal Fundamental

Date: 20230924

Peak

17 2097.31 52.94 2106 74.00 49.88 30.70 5.6 33.10 100 230 Peak

o2z
S p—
A\ p g
L /
——

Renark
WAz dBUV/m  dB dBuV/m dBw dB/m  dB a8 cm  deg

Avg.

1 2483.55 40.94 -13.06 54.00 37.91 30.69 5.46 33.12 100 230 Average
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

1l1a TX CH233+11be EHT40_CH06+B48 Link+BLE_TX_CH38Co-location

7 Vertical

Fundamental

ot
IS — ,
784 f PEAK BE 74
\ f
A
SN

Peak

Wiz dBuV/m B dBuV/m  dBuV  dB/m

7.
)

@ @

reamp AfPos T/Pos
<or

Remark

o deg

1+ 2083.99 50.17 -19.83 74.00 5114 30.69 5.6 33.12 280 86 Peak

Date: 2023-09.24

AVG_BE 54

430 24,

over
Freq Level Limit

Wz dBV/m
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BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

1l1a TX CH233+11be EHT40_CH06+B48 Link+BLE_TX_CH38Co-location

12

Horizontal

Fundamental
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T M fl
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BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 11a_TX_CH233+11be EHT40_CHO6+B48 Link+BLE_TX_CH38Co-location

12 Vertical Fundamental

Data: 15

oo 13
vy o 20230024 - oo 2023824
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Freq Level Linte Line Lovel Facton Loss Faceon Remark Freq Level Linte Line Lovel Factor rofe Facton Remark
s e @ @ W e BT E e i o T @ e W @ T E T # e
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s o .
- I \ 100 f
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Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
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Mode 84 11a_CH233+11be EHT40_CHO6+LTE B48 (Harmonic @ 3m)

WIFI U-NII 8 - 6875-7125MHz Harmonic @ 3m

ANT 1l1a_CH233+11be EHT40_CHO6+LTE B48 Link Co-location

7+12/ Horizontal Vertical

9+15

Data: 31 Data: 32
Level (dBuV/m) Date: 2023-09-25 Level (dBuVim) Date: 2023-09-25

PEAK({)-Nm) [6E

PEAK({-hn) |6E

AVG_BE{UNI) |6E

AVG_BE{un |6E

1000 8800, 16600, 24400. 32200. 40000 000 3800, 16600. 24400, 32200. 40000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB cm  deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB  deg
Peak 1  4874.00 48.03 -25.97 74.80 36.37 35.55 B8.76 32.65 ---  --- Peak 1 4874.80 48.46 -25.54 74.00 36.80 35.55 8.76 32.65  ---  --- Peak
2 7311.00 41.04 -32.96 74.00 59.09 36.72 10.18 64.86 ---  --- Peak 2 7311.80 41.29 -32.71 74.60 59.25 36.72 10.18 64.86  ---  --- Peak
3 * 14230.80 49.73 -18.57 68.30 59.09 40.55 13.98 63.89  ---  --- Peak 3 % 14230.80 48.78 -19.52 68.30 58.14 40.55 13.98 63.89  ---  --- Peak
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Report No. : FR382311G

Mode 85 11a_CH233+11be EHT40_CHO6+LTE B48+BLE_CH38 (Harmonic @ 3m)

WIFI

U-NII 8 - 6875-7125MHz Harmonic @ 3m

ANT

1la_CH233+11be EHT40_CHO6+LTE B48+BLE_CH38 Co-location

7/12/9+15 Horizontal Vertical
w9 I
enun e enipam s
4 4 JAWMMMM»
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg MHz dBuV/m dB dBuV/m dBuV dB/m dB dB m deg
Peak 1 4874.00 47.81 -26.19 74.00 36.15 35.55 8.76 32.65 - --- Peak 1 4874.00 47.76 -26.24 74.00 36.10 35.55 8.76 32.65
2 4956.00 48.20 -25.80 74.00 36.64 35.71 8.53 32.68 - --- Peak 2 4956.00 47.94 -26.86 74.00 36.38 35.71 8.53 32.68
3 7311.00 42.12 -31.88 74.00 60.08 36.72 10.18 64.86 - --- Peak 3 7311.00 42.70 -31.30 74.00 60.66 36.72 10.18 64.86
a4 7434.00 40.12 -33.88 74.00 58.84 36.77 10.17 64.86 --- Peak a4 7434.00 41.88 -32.12 74.00 59.80 36.77 10.17 64.86
5 * 14230.00 49.31 -18.99 68.30 58.67 40.55 13.98 63.89 - --- Peak 5 * 14230.00 48.83 -19.47 68.30 58.19 48.55 13.98 63.89
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Mode 86 11a_CH233+11be EHT40_CHO6+LTE B48+BLE_CH38 (Harmonic @ 3m)

WIFI

U-NII 8 - 6875-7125MHz Harmonic @ 3m

ANT

1la_CH233+11be EHT40_CHO6+LTE B48+BLE_CH38 Co-location

12/7/9+15

Horizontal

Vertical

Peak

[EFSWENYN

Data: 35

Level (dBuV/m)

Date: 2023-09-25

PEAK(Y-tn) [6E

Ave{}-t [6E

1000

8800, 16

Over Limit

Freq Level Limit Line

MHz

4874.00
4956.00
7311.00
7434.00
* 14230.00

dBuV/m

47.27
48.23
41.12
20.40 -
47.84 -

dB dBuV/m

-26.73 74.00
-25.77 74.00
-32.88  74.00

33.60 74.00
20.46  68.30

600. 24400,
Frequency (MHz)

ReadAntenna
Level Factor

32200, 20000

Cable Preamp A/Pos T/Pos

Loss Factor Remark
@  deg

8.76 32.65  ---  --- Peak

8.53 32.68  ---  --- Peak

10.18 64.85  ---  --- Peak

10.17 64.85  ---  --- Peak

13.98 63.89  ---  --- Peak

[EFSWENYN

Data: 36
Level (dBuV/m)

Date: 2023-09-25

PEAK(-) o€

AVG{ 6E

Freq Level

4874.00 47.54
4956.00 49.39
7311.00 42.31
7434.00 40.40
* 14230.00 48.63

1000 8800, 16

Limit Line Level Factor Loss Factor Remark
dB dBuV/m  dBuV  dB/m a8 a8 o deg
-26.46 74.00 35.88 35.55 8.76 32.65  ---  --- Peak
-24.61 74.00 37.83 35.71 8.53 32.68  ---  --- Peak
-31.69 74.00 60.27 36.72 10.18 64.86  ---  --- Peak
-33.60 74.00 58.32 36.77 10.17 64.86  ---  --- Peak
-19.67 68.30 57.99 40.55 13.98 63.89  ---  --- Peak

600. 24400, 32200 20000
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Note: the highest signals over limit are co-location fundamental signals.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : D37 of D37



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311G

Appendix E. Duty Cycle Plots

VBW
0
Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
9/15 802.11a 98.97 - - 10Hz
9/15 802.11be EHT20 100 - - 10Hz
9/15 802.11be EHT40 100 - - 10Hz
9/15 802.11be EHT80 100 - - 10Hz
9/15 802.11be EHT160 100 - - 10Hz
9/15 802.11be EHT320 98.04 - - 10Hz
802.11a
Ref Level 30.00 dB8m Offset 13.00 dB @« RBW 10 MHz
Att 35dBe @ SWT S5 ms VBW 10 MHz
SGL
@ 1Pk Max
o 211594 ms
Egicem mM1[1] .STT:dRm
10 dem—is - na - 536.23 ps|
A AN AN A A AR AN AT IS A AN AN ANl B A A A A AN M AR ARAP A A A A haprtn ANy A
0dem
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dB
-60 dBm
CF 5.955 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 536.23 ps 5.49 dBm
D2 M1 1 2.0942 ms 2.03 dB
D3 M1 1 2.11594 ms -0.08 dB
)il a0
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802.11be EHT20

Ref Level 30.00 dBm Offset 13.00 d8 @ RBW 10 MHz

Att 35dB @ SWT 20 ms VBW 10 MHz
SGL

@ 1Pk Max

M1[1] 11.36 dBm
17.2464 ms,
20 dBm

0 dBm

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 de|

-60 dem

CF 5.955 GHz 691 pts

2.0ms/

802.11be EHT40

Spectrum # 2

Ref Level 30.00 dBm Offset 13.00 d8 @ RBW 10 MHz

Att 35dB @ SWT 20 ms VBW 10 MHz
SGL

@ 1Pk Max

M1[1] 8.36 dBm
15.5362 ms|
20 dBm

M
10 dBm 1

0 dBm

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 de|

-60 dem

CF 5.965 GHz 691 pts

2.0ms/
—
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802.11be EHT80

Spectrum # 2

Ref Level 30.00 dBm Offset 13.00 d8 @ RBW 10 MHz

Att 35dB @ SWT 20 ms VBW 10 MHz
SGL

@ 1Pk Max

M1[1] 8.24 dBm
4.0870 ms
20 dBm

10 dem M2

| T i Y L S Iy

0 dBm

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 de|

-60 dem

CF 5.985 GHz 691 pts 2.0ms/

802.11be EHT160

Spectrum u%x

Ref Level 30.00 dBm Offset 13.00 d8 @ RBW 10 MHz

Att 35dB @ SWT 20 ms VBW 10 MHz
SGL

@ 1Pk Max

M1[1] 5.54 dBm
19.0725 ms|
20 dBm

10 dBm

™I

W“”’“ AN At Attt At b A I s b e WWWM

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 de|

-60 dem

CF 6.025 GHz 691 pts

2.0ms/
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802.11be EHT320
Spectrum

o=
v
Ref Level 30.00 dBm Offset 13.00 d8 @ RBW 10 MHz

Att 35dB @ SWT 3 ms VYBW 10 MHz
SGL

@ 1Pk Max

M1[1] 7.47 dBm
20 dBm

765.22 ps|
D2[1] 4.99 dB|
10 dem

869.57 ys,
B iy e TR WwﬂM\w

i
-10 dBm

-20 dBm I

-30 dem

-40 dBm

-50 dem

-60 dBm

CF 6.105 GHz
Marker
Type | Ref | Trc | X-value | y-value | _Function |
_mil 1 1l 765.22 ps | _-7.47 dBm |

p2| mi| 1 869.57 ps | 4.99 dB
D3, M1| 1] 886.96 ps | 1.46 dB

691 pts 300.0 ps/

Function Result |
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